SCCOS

Elektronische Bauelemente

UMMDO032 THrRUu UMMDO034
VOLTAGE 20V ~ 40V
0.3 A Surface Mount Schottky Barrier Rectifiers

RoHS Compliant Product

A suffix of “-C” specifies halogen & lead-free

FEATURES

+ Lead less chip form, no lead damage

+ Lead-free solder joint, no wire bond & lead frame
+ Low power loss, High efficiency

+ High current capability, low VF

*

Classification 94V-0

Plastic package has Underwriters Laboratory Flammability

0603
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Cathode Band

APPLICATION ] [+~
+ Switching mode power supply applications
+ Portable equipment battery applications
+ General rectification
+ DC/ DC converter
+ Telecommunication ReF. | Mlmeter ] per [ _Millmeter
A 1.50 1.70 E 0.30 | 0.40
B 0.80 1.00 F R 0.20
MECHANICAL DATA 050 [ os T °'°5|REF'
+ Case: Packed with FRP substrate and epoxy underfilled
+ Terminals: Pure tin-plated (lead-free), solderable per MIL-STD-750, method 2026.
+ Polarity: Laser cathode band marking
+ Weight : 0.003 gram
MAXIMUM RATINGS AND ELECTRICAL CHARACTERISTICS (Ta = 25°C)
TYPE NUMBER SYMBOL UMMDO032 UMMDO034 UNITS
Peak Repetitive Peak reverse voltage VRRM 20 40 \%
Maximum Average Forward Current (See Fig. 1) IFav) 0.3 A
Peak Forward Current @ 8.3 ms half sine-wave IFsm 2.0 A
Maximum Forward Voltage (Note 1) Ir=0.3A 0.50 \
Typical Forward Voltage (Note 1) Ir=0.1A Ve 0.38
lF=0.2A 0.43 \Y
Ir=0.3A 0.47
Maximum Repetitive Peak Reverse Current (Note 1) 20
At Vg =10V. Tpo=25°C | UA
Typical Repetitive Peak Reverse Current (Note 1) RRM 50
At Vr = Max. VRR|\/|, Ta=25°C
Typical Thermal Resistance — Junction to Ambient (Note 2) Rgia 160 oC/W
Typical Thermal Resistance — Junction to Lead (Note 2) R 110
Junction Capacitance C; 35 pF
Operating Temperature Range T, -55 ~ + 125 °C
Storage temperature Tste -65 ~ + 150 °C

NOTES:
1. Pulse test width Py = 300 psec, 1% duty cycle.

2. Mounted on P.C. board with 0.2 x 0.2" (5.0 x 5.0 mm) copper pad areas.

http://iww.SeCoSGmbH.com/

Any changes of specification will not be informed individually.
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UMMDO032 UMMDO034
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Elektronische Bauelemente 0.3 A Surface Mount Schottky Barrier Rectifiers

RATINGS AND CHARACTERISTIC CURVES

FIG. 1 - TYPICAL FORWARD CURRENT FIG.2 - MAXIMUM NON-REPETITIVE
DERATING CURVE PEAK FORWARD SURGE CURRENT

0.4 25 17 T T 1717
8.3ms Single Half Sine-Wave
(JEDEC Method)
<
- 20
= =
< o3 Z
e N o
g \ [
T 3
g o115 <
@) 2 \\
o 02 N 2 NN
< N
2 \ 2 10 IS
o] g ~
e £ \
w o SN~
g o1 g N~
z \ X 05 =
ri} <
> w
< o
0 0
0 25 50 75 100 125 150 1 10 100
LEAD TEMPERATURE, (DC) NUMBER OF CYCLES AT 60Hz
FIG.3 - TYPICAL INSTANTANEOUS FIG.4 - TYPICAL REVERSE CHARACTERISTICS
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Test Report

BRI A RR 8]

SECOS SEMICONDUCTOR CORP.

& b BRI IR 3R S B 1554533584

8F, NO. 33, LANE 155, SEC. 3, BEI-SHEN RD., SHEN KENG HSIANG, TAIPEI, TAIWAN.

IR R

RTRIBRELGHEP %, LhEF EHMELFP #AT (The following samples was/were submitted and
identified by/on behalf of the client as): :

#5445 (Sample Description) : SUPER CHIP DIODE

A HE(Style/Ttem No.) :  CSCD, CTCD, BSCD, SCD, SSCD, MSCD, USCD, VSCD, CTCD, MBC, MBCR,
MBCM, 0402, 0603, 0805, 1206, 2010, 2114, 3220 SERIES

Y4 Bl 21 (Sample Receiving Date) : 2009/09/15

;83X 37 M (Testing Period) : 2009/09/15 TO 2009/09/22

R E K (Test Requested) : 4B RoHS 2002/95/EC R HEAEEHHESEK. (In accordance with the RoHS

Directive 2002/95/EC, and its amendment directives).

B F % (Test Method) :  4FIEC 62321: 20087 #E4&#. (VWith reference to IEC 62321: 2008.
Procedures for the Determination of Levels of Regulated Substances in

Electrotechnical Products).
(1) VXE})@%%??)@@%%5*%3%1%#3/5']55@% / Determination of Cadmium

by ICP-AES.
(2) VX@@%%??&E%%ﬁ'éﬂ'%:&fﬁ#ﬁ?:ﬂﬂf&’a\ﬁ / Determination of Lead by
ICP-AES.
(3) VX@}@%‘,@@E?&@%’%ﬂﬂ‘yb%ﬁ’fi#ﬁ‘:ﬂﬂié\gg‘ / Determination of Mercury
by ICP-AES.

(4) VAUV-VISHrl-<{8454F. / Determination of Hexavalent Chromium by
UV/Vis Spectrometry.

(5) VARMEAE/GBHINE LB R0 5 2B K8t 2 F. / Determination
of PBB and PBDE by GC/MS. .

)4 £ (Test Results) : #RATFT—4 (Please refer to next pages).

Chenyu Kung / Opergifon Manager
Signed for and on behalf of

SGS TAIWAN LTD.

Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, This test report cannot be reproduced, except in full, without prior written permission of the Company.
BIERERY LB SERESIRER AR - FEEREADEETETY  CAHIHN

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all thelr rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unfawful and

offenders may be prosecuted to the fullest extent of the law.

7\F] | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan 1SR T2 E ARG 335 ¢ + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com
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Test Report

BT X SRR H IRA S O L O
SECOS SEMICONDUCTOR CORP.

& bR R B = B 1655335k 84E

8F, NO. 33, LANE 155, SEC. 3, BEI-SHEN RD., SHEN KENG HSIANG, TAIPEI, TAIWAN.

R4 R (Test Results) BfZ(Unit): mg/kg

MEER e 2% (Result) ¥ HAR A
Method PR AR
(Test Items) (Refer to) No.1 (MDL)

4% / Cadmium (Cd) (1) n.d. 9
4% / Lead (Pb) (2) n.d. 2
K/ Mercury (Hg) (3) n.d. 2
*{E 44 / Hexavalent Chromium Cr(VI) by (4) n.d. 2
alkaline extraction

$ LB XA / Sum of PBBs n.d. -
—3EE R / Monobromobiphenyl n.d. 5
— WK / Dibromobiphenyl n.d. 5
ESETER / Tribromobiphenyl n.d. 5
w8 MK / Tetrabromobiphenyl n.d. 5
FBWER / Pentabromobiphenyl n.d. 5
SR / Hexabromobiphenyl n.d. 5
B HE R / Heptabromobiphenyl n.d. 5
AJBRIEHR / Octabromobiphenyl n.d. 5
JULETEARK / Nonabromobiphenyl n.d. 5
4325t % / Decabromobiphenyl n.d. 5
% B Xek i / Sum of PBDEs 5) n.d. -
—EWE KB / Monobromodiphenyl ether n.d. 5
&M E: / Dibromodiphenyl ether n.d. 5
ZiBWE KB / Tribromodiphenyl ether n.d. 5
LBt KAk / Tetrabromodiphenyl ether n.d. 5
Fi8HE KB / Pentabromodiphenyl ether n.d. 5
SoiB KBk / Hexabromodiphenyl ether n.d. 5
B KBk / Heptabromodiphenyl ether n.d. 5
ANGE TR EX / Octabromodiphenyl ether n.d. 5
JUSB T XA / Nonabromodiphenyl ether n.d. 5
+ %%t K& / Decabromodiphenyl ether n.d. 5

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
IS A » RS RSB AR AT - SRE FADERBIEF » RN -

This Test Reportis issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unfawful and
offenders may be prosecuted to the fullest extent of the law.

Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan 1AL B T 5 FLARA330F t + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com
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75'13%\#E% #EAE(No.): CE/2009/93138A B #f(Date): 2009/10/01
Test Report |

T4 R IR A TR 8]

SECOS SEMICONDUCTOR CORP.

& LSRR SR SL IR IR = B 1555335k 84

8F, NO. 33, LANE 155, SEC. 3, BEI-SHEN RD., SHEN KENG HSIANG, TAIPEI, TAIWAN.

383 38455 (TEST PART DESCRIPTION):
NO.1 . kpggimoal (132k) (MIXED ALL PARTS (THIRTEEN TYPES))

{5z (Note) ¢
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ki)
3. MDL = Method Detection Limit (7 i:ARR4RMRIE)
4. "-" = Not Regulated (JE#HAEE)
5

A% (Page): 3 of 6

O 0 A

o R AATEARLRONE ) RETHRONALERTRALTEANE-—HENSE.

(The samples was/were analyzed on behalf of the applicant as mixing sample in one testing.

The above results was/were only given as the informality value.)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.

BIESEIRY - GRS BB RS B - AR ERIEAL BB - AT R -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and

offenders may be prosecuted to the fullest extent of the law.

BT EBHE IR

©., . - .
7) | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan 1 IS RN T B [ AR 330R ¢ + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com
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Test Report

355 (No.): CE/2009/93138A B #) (Date): 2009/10/01 B (Page): 4 of 6

ETE SRR TRR 8 A
SECOS SEMICONDUCTOR CORP.

& LSRR TSI B S B 155533 5% 84k

8F, NO. 33, LANE 155, SEC. 3, BEI-SHEN RD., SHEN KENG HSIANG, TAIPEI, TAIWAN.

1) ARIDR TR AR B A > S LEAEM « (SEERKT &%) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr** test method excluded)
2) mBAE : A% / Name of the person who made measurement: Climbgreat Yang
3) MBHAEFA : FAEE / Name of the person in charge of measurement:. Troy Chang

2%  #44S /Cutting ~ Preparation

v

g %€ E / Sample Measurement

&4 Cr¥

4% Pb~ 43 Cd % Hg
y v v

e il F# i [Add
appropriate amount of

A
RAET Bl AR oA Fok il F e BT
ite T £ 77 / Acid digestion by suitable

8 /5 BB ABR A9 MR AL
Microwave digestion with

acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) l
v v .
@& / Filtration Ho#h 2 18 F B R EAT
fL3 5 [ Heatto
— v appropriate
v #i& |Residue temperature to extract
i [ Solution 4'
A 1) shisakzx / A 4

Alkali Fusion
2) BEuRE [
v HCl to dissolve

BB AT RR T AR /ICP-AES

A RBEES
Cool, filier digestate
through filter

v

AenEEHAEE [Add
diphenyl-carbazide for

siftBs 4% | Digestion Acid
FoK, BBk, AL, AAE, EAK/

¥ 2ArE / Sample Material
im, 4, 48, B4 /

Steel, copper, aluminum, solder Aqua regia, HNO3, HC|, HF, H20, color development
3% |/ Glass #ies, B AR /HNOs/HF

4, 48, 42, ML/ I sk /Aquaregia v

Gold, platinum, palladium, ceramic V8 Bh ST R B

4% [/ Silver

##g [ HNOs

# B [ Plastic

R, R, HEE, B /
HoS 04, H202, HNO3, HCI

&% ERRRIRRA
540 nm ey BAE /
measure the

absorbance at 540 nm

P NLTEREE AR |
by UV-VIS

Any acid to total digestion

M4k, [/ Others

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
B IESVATIRER » B A RIS AR R B B « SRR ERETHRFA » RN -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

568 Tatws
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Test Report

EAE AL A TR ) A
SECOS SEMICONDUCTOR CORP.

& LIRS IR S5 S 155433 %. 84

8F, NO. 33, LANE 155, SEC. 3, BEI-SHEN RD., SHEN KENG HSIANG, TAIPEI, TAIWAN.

$aBEI5 A XM 54442 B / PBB/PBDE analytical FLOW CHART
1) MBAER : #5# / Name of the person who made measurement: Roman Wong
2) B AFA  B¥H% /Name of the person in charge of measurement: Shinjyh Chen
ankialEAE A | First testing process ——
BN GRS | Optional screen process ...

#ERA2 R/ Confirmation process - . — »

Sample / #&%

v

Sample pretreatment / #5472

v

)
2 Screen analysis / #7 #% 2 #7
;]
B

S HERER

v

Sample extraction #: 5% R/
Soxhlet method & &, ZE Ik
[

\4
Concentrate/Dilute Extracted solution
ERR IR IHAE
i
v
Filter / 23R8
]

A4
Analysis by GC/MS /
FAAR M H AR M

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
KBS R ARSI A Y « AR ERR DB BT  REHMIN -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

BT | Chemical-Taipei 33 WuChyuan Road, Wuku tndustrial Zone, Taipei County, Taiwan [ RE TN T2 B AR 335E ¢ + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com
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Test Report

AR A ENAIRR S

SECOS SEMICONDUCTOR CORP.

& IL B IR SR LR 55 = L1555 33K 84

8F, NO. 33, LANE 155, SEC. 3, BEI-SHEN RD., SHEN KENG HSIANG, TAIPEI, TAIWAN.

#4 3 4B (End of Report) **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
RS AR » BLIR RES AR B3 « A AR LB R U

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
s drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company'’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and

offenders may be prosecuted to the fullest extent of the law.
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